
Rare (affects less than 1 person in 1000)
Breathing difficulties or wheezing that get worse straight after taking Seretide.

stop using your Seretide inhaler.
tell your doctor straight away.

Frequency not known, but may also occur:

5  How to store Seretide
Keep out of the reach and sight of children

6  Further information

What Seretide Evohaler contains

What Seretide Evohaler looks like and contents of the pack

Marketing Authorisation Holder and Manufacturer

Other formats:

Product name  Seretide Evohaler

Package Leaflet: Information for the User

25 microgram/50 microgram/dose
25 microgram/125 microgram/dose 
25 microgram/250 microgram/dose

salmeterol/fluticasone propionate

Read all of this leaflet carefully before you start taking this medicine.

In this leaflet: 
1 
2 
3 
4 
5 
6 

1  What Seretide is and what it is used for

Seretide helps to stop breathlessness and wheeziness coming on. It does not work 
once you are breathless or wheezy. If that happens you need to use a fast acting 
‘reliever’ medication, such as salbutamol.

2  Before you use Seretide

Do not take Seretide if:

Take special care with Seretide

Taking other medicines

Pregnancy and breast-feeding

Driving and using machines

3  How to use Seretide

Adults and adolescents aged 12 years and over
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Children 4 to 12 years of age

night-time
daytime

If your asthma or breathing gets worse, tell your doctor straight away

Instructions for use

Cleaning your inhaler

If you use more Seretide than you should

If you forget to use Seretide

If you stop using Seretide

4  Possible side effects

Allergic reactions: you may notice your breathing suddenly gets worse after using 
Seretide

If you get these effects or if they happen 
suddenly after using Seretide, tell your doctor straight away. 

Very Common (affects more than 1 person in 10) 

Common (affects less than 1 person in 10) 

Uncommon (affects less than 1 person in 100)

Using your inhaler
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Testing your inhaler
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